

Appendix 3

Modification of antipsychotic medication as a treatment for tardive dyskinesia (level of evidence 1-)

Cochrane Review(1)

Of the five studies included in the Cochrane review(1), two (2, 3) compared the effect on TD of antipsychotic dose reduction versus continued treatment at a fixed dose.

Cookson compared flupenthixol decanoate dose reduction by 50% versus maintenance of a stable dose for 44 weeks in 18 people (of whom only nine had established TD), while Kane compared antipsychotic dose reduction by 1.25-5 mg every two weeks to a maintenance dose of 12.5-50 mg for 52 weeks in 8 people. Meta-analysis of the results from these two studies showed that dose reduction may be associated with a clinically significant reduction in TD severity (RR 0.38 CI 0.1 to 1.0). Due to the very limited number of participants in these two studies, replication studies are needed using antipsychotics doses typical of current practise to determine if dose reduction leads to improved TD outcomes while maintaining efficacy.

The other three RCTs included in the Cochrane review compared the effect on TD of different antipsychotic medications (4-6). Glazer's study included eighteen individuals with long-term exposure to antipsychotic medication who developed TD while having their existing medication tapered and withdrawn. These individuals were randomized to molindone or haloperidol to compare the ability of these two antipsychotic medications to mask withdrawal-emergent TD symptoms. Two dosages of haloperidol and molindone were used for each week of this two-week study. During the first week, molindone 75 mg was compared with haloperidol 19.3 mg; during the second week, dosages were increased to 200% of the pre-study antipsychotic dose. There was no significant difference between haloperidol and molindone on the AIMS score after the first week of treatment. After the second week of treatment using the higher masking dosages, a significant result in favour of haloperidol was found on the AIMS score, indeed the haloperidol-treated group's AIMS score decreased by 53.2% of the baseline as compared to 23.4% in the molindone-treated group ($P < 0.0001$).

Emsley et al (4) conducted a single-blind randomized trial comparing the effect on TD of quetiapine (400 mg/day) versus haloperidol (10 mg/day) in a 50-week study of 47 people. All patients had TD from previous exposure to antipsychotics and they were tapered from previous psychotropic medications over 2-week period. Tardive dyskinesia was assessed using the Clinical Global Impression (CGI)-Dyskinesia score, evaluating the proportion of participants with a greater than or equal to 50% reduction in score. The response rate for quetiapine and haloperidol respectively were 64% and 37% at 6 months and 55% and 28% at 12 months, with the CGI-Dyskinesia declining significantly more with quetiapine than haloperidol ($p=0.002$).

Kazamatsuri et al (7) compared the effect of haloperidol (maximum 16 mg/day) to thiopropazate (maximum 80 mg/day) on tardive dyskinesia in a study of four weeks duration in 20 people. No difference was found between treatments.

Vitamin E for tardive dyskinesia (level of evidence 1-)

Vitamin E (tocopherol) is a lipid-soluble antioxidant. It is a free radical scavenger, which has been suggested as a possible treatment for tardive dyskinesia (TD) (8).

A Cochrane review (last updated in 2011) was performed to determine the effects of vitamin E for people with schizophrenia or other chronic mental illnesses who developed antipsychotic-induced TD (9). Randomized controlled trials of individuals with TD who were randomly allocated to vitamin E or placebo were included in the review. Eleven studies met inclusion criteria, with 427 participants (10-14). Most participants in studies were males with schizophrenia, with an average age of 50 years. Trials were published between 1990 and 1999. Risk of bias was low in 8 trials (Class II) and high in three trials (Class III). Duration of treatment ranged from 2 weeks to 12 months (majority of studies 10-12 months). The dose of vitamin E ranged from 600 IU-1600 IU, with most studies using higher doses (5 studies 1600 IU, 5 studies 1200 IU). In all studies, vitamin E was added to a "stable" dose of antipsychotic medication. All except two studies were parallel group studies, with the remainder employing a cross-over design. The primary outcome in all studies was the change in AIMS score. For the Cochrane review, clinically significant improvement in tardive dyskinesia was defined as a 50% reduction

in symptoms of TD on any scale.

For the outcome of “clinically significant improvement in tardive dyskinesia”, there was no difference between vitamin E and placebo, with data from 6 trials and 256 people demonstrating a risk ratio of 0.95, 95%CI 0.89-1.02. For the outcome of “any improvement in TD symptoms”, data from 7 trials and 311 people demonstrated a risk ratio of 0.86, 95% CI 0.75-1.00, suggesting a minor improvement in TD or no improvement. People allocated to placebo showed more deterioration of their TD symptoms compared with those allocated to vitamin E, with data from 5 trials and 98 people demonstrating a risk ratio of 0.38, 95% CI 0.16-0.90. There was no difference in the incidence of adverse effects between vitamin E and placebo-treated individuals, with a risk ratio of 1.29, CI 0.51-3.24. There is evidence that suggests high-dose, long-term vitamin E supplementation (above 400 IU per day) may be associated with an increased risk of mortality (15).

Recommendation (Grade B): Vitamin E use does not lead to clinically important improvement of tardive dyskinesia once it is established, but may protect against deterioration of TD.

Benzodiazepines for neuroleptic-induced tardive dyskinesia (level of evidence 1-)

A Cochrane review (last updated in 2006 (16)) has evaluated the effects of benzodiazepines for antipsychotic-induced tardive dyskinesia in people with schizophrenia, schizoaffective disorder or other chronic mental illnesses. This review included randomized controlled trials evaluating the effect of any benzodiazepine drug, at any dose or means of administration, compared with either placebo or no intervention for the treatment of tardive dyskinesia. Only three studies (Class II), randomising a total of 56 people, met the inclusion criteria (17-19))

All studies used benzodiazepines as an adjunct to the standard treatment already being received by the patients. Weber et al compared diazepam (6-25 mg/day, mean 12

mg/day) with no additional treatment to standard care. Csernansky and colleagues (17) compared diazepam (mean stable dose, 48.3 and 19.4 mg) with alprazolam (mean stable dose 7.2 and 1.8 mg) and placebo. Xiang (20) compared clonazepam (4-6 mg/day) with placebo. The duration of treatment ranged from 6 weeks to 24 weeks. Only Weber et al (18) provided details of the age of the participants, the average age being approximately 57 years. The outcomes assessed included change in tardive dyskinesia severity as measured on the AIMS scale, a Chinese version of the AIMS named the Abnormal Involuntary Movement Scale - AMS (Reference not quotable) (19), and the Gerlach Dyskinesia Scale - GDS (17). Only Weber et al. reported mental state changes using the Brief Psychiatric Rating Scale (BPRS) and loss to follow up. Adverse effects were not reported in any of the studies.

Both (17) and (18) found no difference between groups for the outcome 'clinically important improvement', arbitrarily defined by the authors as a 50% improvement in any scale for TD (n=30, 2 RCTs, RR 1.08 CI 0.57 to 2.05). They found no difference in the outcome 'not improved to any extent' (RR 1.19 CI 0.3 to 5.3), 'deterioration' (RR 1.85 CI 0.3 to 10.1), or in 'average change in tardive dyskinesia score' as per AIMS (n=13, WMD -4.77, CI -10.81 to 1.27) or GDS scale (n=17, WMD 1.03, CI -0.47 to 2.53). Xiang et al. (20) did not measure the mean change in the AMS scale but found a statistically significant difference in endpoint scores using the AMS scale, favouring those receiving benzodiazepines (n=24, WMD -3.22 CI -4.63 to -1.81). Bhoopathi and colleagues commented that one cannot be entirely sure that the AMS is a valid scale, or what the decline of four points means in terms of clinical signs and symptoms (16). We also included 1 class II from the AAN review which evaluated the effect of 4.5 mg of clonazepam on 19 patients with tardive dyskinesia which showed 26% improvement after 12 weeks (21).

Recommendation (Grade B)

Currently, there is little evidence to support that benzodiazepines have any effect in reducing tardive dyskinesia. **Moreover, given evidence of acute and long-term harm (sedation, worsening of cognitive functions, tolerance, dependence and risk of falls**

especially in elderly people) from benzodiazepine use in patients with mental health disorders, the routine use of benzodiazepines is discouraged.

Gamma-aminobutyric acid (GABA) agonists for antipsychotic-induced tardive dyskinesia (level of evidence 1-)

A Cochrane review (22) was performed to determine the clinical effects of non-benzodiazepine GABA agonist drugs (baclofen, gamma-vinyl-GABA, gamma-acetylenic-GABA, progabide, muscimol, sodium valproate, and tetrahydroisoxazopyridine) for people with schizophrenia or other chronic mental illnesses who developed antipsychotic-induced tardive dyskinesia. Controlled trials in which participants were randomly allocated to either a GABA agonist or placebo/no intervention were included in the review, with eight trials identified for inclusion. These eight trials included four trials of baclofen, one trial of progabide, two trials of sodium valproate, and one trial of tetrahydroisoxazopyridine. The eight included trials were all short in duration, with no study exceeding six weeks. Five of the eight studies used a crossover design. A total of 185 people were included in the eight studies.

Of the four studies evaluating baclofen, one was Class II and three were Class III. The dosage of baclofen ranged from 20 to 120 mg per day. There was no difference between baclofen and placebo in any of the efficacy outcomes for tardive dyskinesia. For the outcome 'not improved to a clinically important extent', the risk ratio was 0.78 (0.46, 1.31) based on one study including 33 participants. For the outcome 'not any improvement', the risk ratio was 1.01 (0.37, 2.74) based on two studies including 43 participants. For the outcome 'deterioration of symptoms', the risk ratio was 1.08 (0.17, 6.78) based on three studies including 61 participants.

The one trial of progabide was Class III, and studied doses of 20, 30 or 45 mg/kg/day in a total of 13 participants. There was no difference between progabide and placebo in any of the efficacy outcomes for tardive dyskinesia. For the outcome 'not improved to a clinical important extent', the risk ratio was 0.68 (0.36, 1.25). For the outcome 'not any improvement', the risk ratio was 1.09 (0.05, 21.67).

The two trials of sodium valproate were rated Class II and Class III. The dose of sodium valproate was 900 mg per day in one study and 1500 mg per day in the other study. There was no difference between sodium valproate and placebo in any of the efficacy outcomes for tardive dyskinesia. For the outcome 'not improved to a clinically important extent', the risk ratio was 0.94 (0.80, 1.11), based on one study including 62 participants. For the outcome 'not any improvement', the risk ratio was 0.72 (0.35, 1.46), based on two studies including 94 participants. For the outcome 'deterioration of symptoms', the risk ratio was 2.64 (0.58, 12.06), based on one study including 62 participants.

One study of tetrahydroisoxazolopyridine was rated Class III, and included 2 participants, one taking a dose of 120 mg/day and the other taking 60 mg/day. There was no difference between tetrahydroisoxazolopyridine and placebo in the outcome, not any improvement, with a risk ratio of 0.33 (0.03, 4.19).

We identified and added one more Class II study comparing baclofen (30-90 mg per day) to placebo. No difference between groups was detected(23).

Recommendation (Grade B): Due to evidence of no effect and to the risk of side effects (ataxia, sedation), non-benzodiazepine GABA agonists (baclofen, gamma-vinyl-GABA, gamma-acetylenic-GABA, progabide, muscimol, sodium valproate, and tetrahydroisoxazolopyridine, piracetam, levetiracetam) are not recommended for the treatment of tardive dyskinesia.

Cholinergic medication for antipsychotic-induced tardive dyskinesia (level of evidence 1-)

A Cochrane review (24) was performed to determine the effect of cholinergic drugs (arecoline, choline, deanol, lecithin, meclofenoxate, physostigmine, RS86, tacrine, metoxytacrine, galantamine, ipidacrine, donepezil, rivastigmine, eptastigmine, metrifonate, xanomeline, cevimeline) for the treatment of antipsychotic-induced tardive dyskinesia in people with schizophrenia or other chronic mental illness. Controlled trials

in which participants were randomized to either a cholinergic agent or placebo or no intervention were included, with eleven studies identified for inclusion. These eleven studies included four studies of lecithin (25-28), six studies of deanol (29 , 30 , 31 , 32 , 33 , 34)), and one study of meclofenoxate (35). We identified two additional studies of galatamine and donepezil published after the Cochrane review was completed (36, 37), which we have added to this summary.

Of the studies of lecithin, deanol and meclofenoxate, most studies were short term, lasting less than six weeks. People involved in the trials were mostly long-term inpatients of middle age with schizophrenia. The number of people in the studies ranged from five to sixty.

The four studies of lecithin used doses from 20 to 35 grams per day. All studies were rated Class II. There was no difference between lecithin and placebo in any of the efficacy outcomes for tardive dyskinesia. For the outcome 'no clinically important improvement', defined as a 50% or more change on any validated scale for tardive dyskinesia, the risk ratio was 0.71 (0.31, 1.66), based on one study including six participants. For the outcome 'not any improvement', the risk ratio was 0.87 (0.63, 1.21) as assessed by rater at less than six weeks based on two trials of 36 participants, and was 0.92 (0.62, 1.36) as assessed by self-report at less than six weeks, based on one trial of 30 participants. The average end-point score on the AIMS was no different between lecithin and placebo treated participants, with a mean difference of -0.10 (-1.04, 0.84) at more than six weeks in one trial of 14 participants, and a mean difference of -1.07 (-2.21, 0.07) at less than six weeks in one trial of six participants.

The six studies of deanol used doses from 1 to 2 grams per day. Two studies were rated Class II and four studies were rated class III. There was no difference between deanol and placebo in any of the efficacy outcomes for tardive dyskinesia. For the outcome 'no clinically important improvement', defined as a 50% or more change on any validated scale for tardive dyskinesia, the risk ratio was 0.84 (0.39, 1.81), based on two studies including 11 participants. For the outcome 'not any improvement', as

assessed by rater, the risk ratio was 0.81 (0.26, 2.57) at more than six weeks based on two studies of 11 participants, and was 0.83 (0.58, 1.18) at less than six weeks based on three studies of 63 participants. The average end-point score on the AIMS was not different between deanol and placebo treated participants, with a mean difference of 1.42 (-0.29, 3.13) based on one study of six participants.

The study of meclofenoxate used a dose of 900 mg per day and was rated Class II. There was no difference between meclofenoxate and placebo in any of the efficacy outcomes for tardive dyskinesia. For the outcome 'not any improvement', the risk ratio was 0.84 (0.55, 1.27), based on one study of 60 participants. The average end-point score on the AIMS was not different between meclofenoxate and placebo treated participants, with a mean difference of -0.19 (-0.58, 0.20) based on one study of sixty participants.

We identified one Class II study (36) of galantamine for the treatment of tardive dyskinesia. This trial included 35 male patients with schizophrenia, randomly assigned to receive 8 to 24 mg of galantamine or placebo for two 12-week phases separated by a 4-week washout period. For the primary outcome (total AIMS score at endpoint), there was no difference between galantamine and placebo. Simpson-Angus scale ratings of parkinsonism were significantly higher with galantamine than placebo.

We identified one Class III study (37) for donepezil for the treatment of tardive dyskinesia. This trial included ten patients and was designed as a crossover study comparing donepezil 5 or 10 mg with placebo. No difference was found on the AIMS with donepezil at a dose of 5 or 10 mg compared with placebo treatment.

Recommendation (Grade B): Due to evidence of no effect, cholinergic medications (arecoline, choline, deanol, lecithin, meclofenoxate, physostigmine, RS86, tacrine, metoxytacrine, galantamine, ipidacrine, donepezil, rivastigmine, eptastigmine, metrifonate, xanomeline, cevimeline) are not recommended for the treatment of tardive dyskinesia.

Miscellaneous treatments for antipsychotic induced tardive dyskinesia (level of evidence 1-)

A Cochrane review(38) evaluated a number of medications, which do not fit into any of the other Cochrane review treatment categories, for their effect on TD. This review included 31 randomized controlled trials of 24 interventions in 1278 adult participants with chronic psychiatric disorders, mainly schizophrenia. The majority of studies were of short duration (three to six weeks) with sample sizes ranging from 10 to 157 participants. Most studies were published more than 20 years ago and the risk of bias was unclear for many studies. For the primary outcome, no clinically important improvement in TD symptoms, the review reported low to very low evidence of a benefit for buspirone, dehydrogenated ergot alkaloids, hypnosis or relaxation, pemoline, promethazine, insulin, branched chain amino acids, and isocarboxazid. There was low to very low evidence of no difference between intervention and placebo or no treatment for ceruletine, phenylalanine, piracetam melatonin, lithium, ritanserin, selegiline, oestrogen, and gamma-linolenic acid. There was moderate quality evidence of benefit for extract of ginko biloba compared to placebo, however due to small sample size, the effect is uncertain. One of two studies of levetiracetam found a benefit in favour of levetiracetam compared to placebo on the AIMS scale, but neither study reported on the primary outcome for the review.

We found two further studies investigating other miscellaneous treatments for TD. Two studies (1 class II and 1 class III studies) evaluating the effect of diltiazem on tardive dyskinesia (39, 40) did not show any significant improvement on TD symptoms.

Recommendation (Grade B): There is insufficient evidence to recommend the use of ginko biloba, levetiracetam, buspirone, dehydrogenated ergot alkaloids, hypnosis or relaxation, pemoline, promethazine, insulin, branched chain amino acids, and isocarboxazid for the treatment of tardive dyskinesia. Due to evidence of no effect, ceruletine, phenylalanine, piracetam, melatonin, lithium, ritanserin, selegiline,

oestrogen, gamma-linolenic acid and diltiazem are not recommended for the treatment of tardive dyskinesia.

Reserpine and alpha methyldopa (level of evidence 1-)

There is one class III study of 30 inpatients with psychosis and TD, comparing reserpine, alpha methyldopa and placebo treatment (41). Participants received up to 1500 mg of alpha methyldopa or up to 1.5 mg of reserpine, or placebo, for a period of two weeks. Treatment with either drug resulted in significant improvement in dyskinesia ratings compared with placebo. Side effects of the medication were not reported.

Recommendation (Grade B): Given the very limited and low quality evidence for alpha methyldopa and reserpine as treatments for TD, use of other dopamine depletors (valbenazine and deutetrabenazine) is advised.

Deep Brain Stimulation in patients with medication-induced tardive dyskinesia and/or dystonia (Level 2+)

Multiple single case reports and open-label small case series have suggested that deep brain stimulation (DBS) of the internal part of the globus pallidus (GPi-DBS) could be highly effective in the treatment of patients with medically intractable TD(42).

Recently the French Stimulation for Tardive Dyskinesia (STARDYS) Study demonstrated in a short-term, double-blind evaluation of the efficacy of bilateral GPi-DBS in 10 patients with severe TD. At 6 months after surgery, the ESRS score decreased compared with baseline by more than 40% (mean improvement, 61%; range, 44%-75%) in these 10 patients included (43).

To confirm the efficacy and the safety of GPi-DBS for TD, the same study group continued the previous study including 10 additional patients and by extending the follow-up time. They included in the final analysis 19 patients with severe pharmaco-resistant TD and assessed the efficacy of GPi-DBS at baseline, 6 and 12 months post surgery. Fourteen patients had a long follow-up of 6–11 years. The assessment included motor functions (ESRS, and AIMS) and cognitive and a

psychiatric symptoms. Compared to baseline, all patients had a decrease of the ESRS score which was 40% at 6 months and 58% at 12 months follow-up. AIMS improved of 50% at 6 months follow-up. In the 14 patients with long follow-up, the improvement was maintained, with a 60% decrease in the total ESRS score and a 63% in the total AIMS score in comparison to baseline scores (44).

REFERENCES:

1. Soares-Weiser K, Rathbone J. Neuroleptic reduction and/or cessation and neuroleptics as specific treatments for tardive dyskinesia. *Cochrane Database of Systematic Reviews*. 2006(1):CD000459.
2. Cookson IB. The effects of a 50% reduction of cis(z)-flupenthixol decanoate in chronic schizophrenic patients maintained on a high dose regime. *International Clinical Psychopharmacology*. 1987;2(2):141-9.
3. Kane JM, Woerner MG, Pollack S, Safferman AZ, Lieberman JA. Does clozapine cause tardive dyskinesia? *Journal of Clinical Psychiatry*. 1993;54(9):327-30.
4. Emsley R, Turner HJ, Schronen J, Botha K, Smit R, Oosthuizen PP. A single-blind, randomized trial comparing quetiapine and haloperidol in the treatment of tardive dyskinesia. *Journal of Clinical Psychiatry*. 2004;65(5):696-701.
5. Glazer WM, Hafez H. A comparison of masking effects of haloperidol versus molindone in tardive dyskinesia. *Schizophrenia research*. 1990;3(5):315-20.
6. Kazamatsuri H, Chien C-P, Cole JO. Long-Term Treatment of Tardive Dyskinesia with Haloperidol and Tetrabenazine. *American Journal of Psychiatry*. 1973;130(4):479-83.
7. Kazamatsuri H, Chien C, Cole JO. Treatment of tardive dyskinesia. II. Short-term efficacy of dopamine-blocking agents haloperidol and thiopropazate. *Archives of General Psychiatry*. 1972;27(1):100-3.
8. Rotrosen J, Adler L, Lohr J, Edson R, Lavori P. Antioxidant treatment of tardive dyskinesia. *Prostaglandins Leukot Essent Fatty Acids*. 1996;55(1-2):77-81.
9. Soares-Weiser K, Maayan N, Bergman H. Vitamin E for antipsychotic-induced tardive dyskinesia. *Cochrane Database of Systematic Reviews*. 2018(1).
10. Adler LA, Peselow E, Rotrosen J, Duncan E, Lee M, Rosenthal M, et al. Vitamin E treatment of tardive dyskinesia. *American Journal of Psychiatry*. 1993;150(9):1405-7.
11. Adler LA, Rotrosen J, Edson R, Lavori P, Lohr J, Hitzemann R, et al. Vitamin E treatment for tardive dyskinesia. *Veterans Affairs Cooperative Study #394 Study Group*. *Archives of General Psychiatry*. 1999;56(9):836-41.
12. Dabiri LM, Pasta D, Darby JK, Mosbacher D. Effectiveness of vitamin E for treatment of long-term tardive dyskinesia. *American Journal of Psychiatry*. 1994;151(6):925-6.
13. Dorevitch A, Kalian M, Shlafman M, Lerner V. Treatment of long-term tardive dyskinesia with vitamin E. *Biological Psychiatry*. 1997;41(1):114-6.
14. Egan MF, Hyde TM, Albers GW, Elkashef A, Alexander RC, Reeve A, et al. Treatment of tardive dyskinesia with vitamin E. *American Journal of Psychiatry*. 1992;149(6):773-7.
15. Miller ER, 3rd, Pastor-Barriuso R, Dalal D, Riemersma RA, Appel LJ, Guallar E. Meta-analysis: high-dosage vitamin E supplementation may increase all-cause mortality. *Annals of Internal Medicine* 2005;142(1):37-46.
16. Bhoopathi PS, Soares-Weiser K. Benzodiazepines for neuroleptic-induced tardive dyskinesia. *Cochrane Database of Systematic Reviews*. 2006(3):CD000205.
17. Csernansky JG, Tacke U, Rusen D, Hollister LE. The effect of benzodiazepines on tardive dyskinesia symptoms. *Journal of clinical psychopharmacology*. 1988;8(2):154.

18. Weber S, Dufresne R, Becker R, Mastrati P. Diazepam in tardive dyskinesia. *Drug Intelligence & Clinical Pharmacy*. 1983;17(7-8):523.
19. Zhang XY, Zhou DF, Cao LY, Xu CQ, Chen DC, Wu GY. The effect of vitamin E treatment on tardive dyskinesia and blood superoxide dismutase: a double-blind placebo-controlled trial. *Journal of clinical psychopharmacology*. 2004;24(1):83-6.
20. Xiang H, Zhen C. Clonazepam therapy of tardive dyskinesia: a double-blind trial. *West China Medical Journal*. 1997;12(1):17-8.
21. Thaker GK, Nguyen JA, Strauss ME, Jacobson R, Kaup BA, Tamminga CA. Clonazepam treatment of tardive dyskinesia: a practical GABA-mimetic strategy. *American Journal of Psychiatry*. 1990;147(4):445-51.
22. Rathbone J, Deeks JJ, Soares-Weiser K. Gamma-aminobutyric acid agonists for neuroleptic-induced tardive dyskinesia. *Cochrane Database of Systematic Reviews*. 2004(4).
23. Glazer WM, Moore DC, Bowers MB, Bunney BS, Roffman M. The treatment of tardive dyskinesia with baclofen. *Psychopharmacology*. 1985;87(4):480-3.
24. Tammenmaa IA, Sailas E, McGrath JJ, Soares-Weiser K, Wahlbeck K. Systematic review of cholinergic drugs for neuroleptic-induced tardive dyskinesia: a meta-analysis of randomized controlled trials. *Progress in Neuro-Psychopharmacology & Biological Psychiatry*. 2004;28(7):1099-107.
25. Beckham B. Lecithin therapy for tardive dyskinesia: North Texas State University; 1981.
26. Gelenberg AJ, Dorer DJ, Wojcik JD, Falk WE, Brotman AW, Leahy L. A crossover study of lecithin treatment of tardive dyskinesia. *Journal of Clinical Psychiatry*. 1990;51(4):149-53.
27. Jackson IV, Nuttall EA, Ibe IO, Perez-Cruet J. Treatment of tardive dyskinesia with lecithin. *American Journal of Psychiatry*. 1979;136(11):1458-60.
28. Price L. Lecithin treatment for tardive dyskinesia: a clinical evaluation: North Texas State University; 1982.
29. de Montigny C, Chouinard G, Annable L. Ineffectiveness of deanol in tardive dyskinesia: a placebo controlled study. *Psychopharmacology*. 1979;65(3):219-23.
30. George J, Pridmore S, Aldous D. Double blind controlled trial of deanol in tardive dyskinesia. *Australian & New Zealand Journal of Psychiatry*. 1981;15(1):68-71.
31. Jackson I. Cholinergic enhancement in tardive dyskinesia. *Current Therapeutic Research*. 1978;24(6):725-33.
32. Kocher R, Hobi V, Linder MS. Zur Therapie mit Dimethylaminoäthanol (Deanol) bei neuroleptikainduzierten Spätdyskinesien. *Schweizer Arch für Neurol Neurochir und Psychiatr*. 1980;126(1):103-9.
33. Tarsy D, Bralower M. Deanol acetamidobenzoate treatment in choreiform movement disorders. *Archives of Neurology*. 1977;34(12):756-8.
34. Bockenheimer S. Zur Therapie mit Dimethylamino thanol (Deanol) bei neuroleptikainduzierten extrapyramidalen Hyperkinesen. *Archiv Für Psychiatrie und Nervenkrankheiten* 1976;222:69-75.
35. Yagi G, Kamishima K, Miura S. Meclofenoxate hydrochloride (Lucidril) in tardive dyskinesia—a double-blind placebo-controlled study. *Rinsho Hyoka (Clinical Evaluation)*. 1990;18:455-79.

36. Caroff SN, Walker P, Campbell C, Lorry A, Petro C, Lynch K, et al. Treatment of tardive dyskinesia with galantamine: a randomized controlled crossover trial. *Journal of Clinical Psychiatry*. 2007;68(3):410-5.
37. Ogunmefun A, Hasnain M, Alam A, Osuala T, Regenold WT. Effect of donepezil on tardive dyskinesia. *Journal of clinical psychopharmacology*. 2009;29(1):102-4.
38. Soares-Weiser K, Rathbone J, Ogawa Y, Shinohara K, Bergman H. Miscellaneous treatments for antipsychotic induced tardive dyskinesia. *Cochrane Database of Systematic Reviews*. 2018(3):CD00028.
39. Leys D, Vermersch P, Danel T, Comayras S, Goudemand M, Caron J, et al. Diltiazem for tardive dyskinesia. *Lancet (London, England)*. 1988;1(8579):250-1.
40. Loonen AJ, Verwey HA, Roels PR, van Bavel LP, Doorschot CH. Is diltiazem effective in treating the symptoms of (tardive) dyskinesia in chronic psychiatric inpatients? A negative, double-blind, placebo-controlled trial. *Journal of clinical psychopharmacology*. 1992;12(1):39-42.
41. Huang CC, Wang RI, Hasegawa A, Alverno L. Reserpine and alpha-methyldopa in the treatment of tardive dyskinesia. *Psychopharmacology*. 1981;73(4):359-62.
42. Morigaki R, Mure H, Kaji R, Nagahiro S, Goto S. Therapeutic Perspective on Tardive Syndrome with Special Reference to Deep Brain Stimulation. *Frontiers in Psychiatry*. 2016;7:207.
43. Damier P, Thobois S, Witjas T, Cuny E, Derost P, Raoul S, et al. Bilateral deep brain stimulation of the globus pallidus to treat tardive dyskinesia. *Archives of General Psychiatry*. 2007;64(2):170-6.
44. Pouclet-Courtemanche H, Rouaud T, Thobois S, Nguyen JM, Brefel-Courbon C, Chereau I, et al. Long-term efficacy and tolerability of bilateral pallidal stimulation to treat tardive dyskinesia. *Neurology*. 2016;86(7):651-9.